
S P E E D 2 5 0/3 0 0 Update：8/6/2008

F-1 EXHAUST PIPE (EEC)

F-2 CHASSIS (EEC)

F-3 SWING ARM

F-4 REAR SHOCK

F-5 FRONT SHOCKS

F-6 NERFBAR;PLASTIC FOOTREST / FRONT BUMPER/ REAR HAND GRIP

F-7 STEERING, SHAFT, LINK

F-8 HANDLE BAR

F-9 BRAKE

F-10 FUEL TANK

F-11 FRONT WHEEL

F-12 REAR WHEEL

F-13 REAR AXLE ASS'Y

F-14 RADIATOR

F-15 BRAKE OIL TUBE

F-16 GEAR

F-17 FRONT/REAR FENDER

F-18 FRONT/TAIL LIGHT

F-19 ELETRONICS

F-20 AIR FILTER ASS'Y

F-21 WARNING DECAL

F-22 FENDER STICKER



F-1 EXHAUST PIPE BACK

Item Part No. Part Name Spec Q'ty

1 12164-A03-020 Exhaust Pipe 1

2 12160-A03-000 Exhaust Muffler  Catalyzer 1

3 12161-A03-000 Washer, Muffler 29*36*4.8 1

4 91700-10040-14G Hex Washer Face Bolt M10x40 1

5 92130-08S-14G Nut, Insert Lock M8 2

6 97412-A03-000 Clip, Exhaust Muffler 1

7 91700-08016-12G Hex Washer Face Bolt M8x16 1

8 12161-A03-010 Washer, Muffler 1

4

2

13

5

6
7

8

F-1 排氣管



F-2 CHASSIS BACK

Item Part No. Part Name Spec Q'ty

1 71000-A03-001-SI Chassis Silver 1

2 71110-A03-001-SI Rail, Seat Silver 1

3 71200-E11-000 Plate, Upper Mount 300cc 1

4 91700-08016-12G Hex Washer Face Bolt M8x16 8

5 P91710-10022-14G Hex Washer Face Bolt M10x22 4

6 91710-08038-12G Hex Washer Face Bolt M8x38 1

7 23320-A03-100 Roller, chain control 1

8 71205-A03-000 Plate, Mount 2

9 71252-A03-000 Support, Front Fender L 1

10 71254-A03-000 Support, Front Fender R 1

11 91700-06012-10G Hex Washer Face Bolt M6x12 3

12 71260-A03-000 Support, Rear Fender L 1

13 71265-A03-000 Support Rear Fender R 1

14 93300-1219-22A Spacer 12.2*19.1*22 1

15 93300-1219-62A Spacer 12.2*19.1*62 1

16 71216-A03-000 Support, Floor Panel R 1

17 71217-A03-000 Support, Floor Panel L 1

18 93612-A03-000 Cap, pipe CF22-7/8 PA6 2

19 P91700-12195-14G Hex Washer Face Bolt M12x195 1

20 92130-12S-17G Nut, Insert Lock M12 2

21 93612-A03-010 Cap, pipe CF32-1 1/4PA6 2

22 P91700-12140-14G Hex Washer Face Bolt M12x140 1

23 91700-08020-12G Hex Washer Face Bolt M8x20 4

24 91710-08038-12G Hex Washer Face Bolt M8x38 1

25  71237-A03-010 Id Plate, 300S e4*2002/24*1151  1

26 91835-A01-000 Pulling Nail 3.1x11 2

27 71212-A03-000 Frame Plate ED-Black 1

28 91760-08012-06G Hex Socket Bolt M8x12 4

29 93502-A01-000 Washer, Rubber 20x7x3t 4

30 93150-0611 Washer    inside dia. 6, outside dia. 11 1

31 12110-A03-010 Sponge 60*15*3.5t     2

11

11

18

20

19

17

16

21

21

27

2828
28

29

29

31

15

1

8

4
10

11

3

4

5

5

4

8

4

9

7
6

5

5

2

13
23

12

23

14

20

22

24

F-2 車架

25
26



F-3 SWING ARM BACK

Item Part No. Part Name Spec Q'ty

1 82105-A03-200 Fork, Rear 1

2 95200-HKH223030 Bearing, Needle HKH223030 2

3 93305-2230-15 Spacer    22.2*30*15 2

4 96100-223008 Seal, Oil  22*30*8    4

5 93316-A03-100 Spacer    2

6 P93107-16235-10 Washer, Plate(SK5) 16.2*35*1  2

7 93609-A03-000 Cover, Pivot Dust   18.1*34.2*6.2   2

8 P91700-12120-14W Hex Washer Face Bolt M12*120 2

9 P91700-12110-14W Hex Washer Face Bolt M12*110 2

10 23216-A03-000 Washer, Axle Housing Set(Front) 1

11 23216-A03-010 Washer, Axle Housing Set (Rear) 1

12 P91000-12075 Bolt, Stud M12*75  1

13 93406-STW20 Cir Clip STW-20 1

14 P93100-20028-10W Washer, Plate 20*28*1     1

15 82110-A03-100 Plate, Chain Adjuster 1

16 92205-A03-000 Nut, Chain Adjuster   1

17 91700-16312-22G Hex Washer Face Bolt M16*312 1

18 P92130-16S-24G Nut, Insert Lock M16 1

19 23325-A03-000 Buffer, Chain Touch Defense    1

20 P91750-06014-10G Hex. Bolt, Flange, Washer M6x14   3

21 71225-A03-000 Guard Set, Swenging Arm Under  1

22 P91901-100190-10 Hex Washer Ladder Bolt 5

23 P93100-12530-30W Washer, Plate 12.5*30*3 2

24 23250-A03-000 Sensor, clip 1

25 83115-A03-000 Clip, Brake Hose   2

26 91700-06012-10G Hex Washer Face Bolt  M6x12 2

27 83140-A03-000 Bracket, Chain Guide ED-Black 1

28 23326-A03-000 Buffer, Chain Touch Defense    1

29 91820-A01-000 Bolt, Hex Ladder(Long)  M6*P1.0*17L 2

30 91700-08016-12G Hex Washer Face Bolt  M8x16 1

1615

98

1

11
102

4
6

7

17

246718

3
5

4

3
5

4

14
13

12

23

24

21

22

1920

20

20

2222

25

25
26

26

27
28

2930

F-3 後叉



F-4 REAR SHOCK BACK

Item Part No. Part Name Spec Q'ty

1 82300-A03-000 Shock Link, Rear 1

2 95200-HKS202612 Bearing, Needle HKS-202612   1

3 95200-HKH202715 Bearing, Needle HKH202715  6

4 91805-A01-000    Grease Valve  3

5 93300-1520-31A Spacer    15*20*31 1

6 96100-202705 Seal, Oil  20*27*5 6

7 91832-A03-000 Bolt, Lever M12*92 1

8 92130-12S-17G Nut, Insert Lock M12 3

9 93300-1520-44A Spacer    15*20*44 1

10 95300-A03-000 Spacer, Cushion Lever Side 6

11 91832-A03-010 Bolt, Lever M12x95 1

12 96100-202604 Seal, Oil  20*26*4 2

13 93300-1020-22A Spacer    10*20*22 1

14 82310-A03-000 Housing, Shock Link, Rear 1

15 93300-1520-72A Spacer    15*20*72 1

16 91832-A03-020 Bolt, Lever M12x133 1

17 92130-10S-14G Nut, Insert Lock M10 1

18 91700-10040-14G Hex Washer Face Bolt M10x40 1

19 P91700-10060-14G Hex Washer Face Bolt M10*60 1

20 82200-A03-010 Shock Absorber, Rear 1

21 71221-A03-000 Guard, Shock Link 1

22 91700-06012-10G Hex Washer Face Bolt M6x12 2

A03-82300 Shock Link Ass'y, Rear

A03-82310 Housing Ass'y, Shock Link , Rear

17

19

20

18

8 10
6 3

14
3

6
15

10
16

11

8

12
13

2
12

3 6
9

103 6
5

10
7

3
6

10

8

36
10

1

4

4

4

21

22

A03-82310

A03-82300

F-4 後避震器連桿組



F-5 FRONT SHOCKS BACK

Item Part No. Part Name Spec Q'ty

1 81200-A03-010 Shock Absorber, Front 2

2 91700-10048-14G Hex Washer Face Bolt M10x48 2

3 91700-10040-14G Hex Washer Face Bolt M10x40 2

4 92130-10S-14G Nut, Insert Lock M10 12

5 81111-A03-100 A. Arm, Lower, Right Silver 1

6 81106-A03-100 A. Arm, Lower, Left   Silver 1

7 81110-A03-101 A. Arm, Upper, Right Silver 1

8 81105-A03-101 A. Arm, Upper, Left  Silver 1

9 95200-HKH172425 Bearing, Needle HKH172425 8

10 96100-172403  Seal, Oil     17*24*3 16

11 93300-1017-51 Spacer    10*17*51 8

12 P91700-10074-14G Hex Washer Face Bolt M10*74 8

13 93609-A03-010 Cover, Pivot Dust 28.6*35*6 16

14 P93107-10228-10 Washer, Plate(SK5) 10.2*27.6*1.0   16

15 P93100-10517-26G Washer, Plate 10.5*17*2.6 4

16 P92140-10-14G Cross Thread Nut M10 4

17 94000-02525 Cotter Pin     2.5x25 4

18 52316-A03-000 Ball Joint 2

19 93406-STW34 Cir Clip STW-34  2

20 81010-A03-001 A. Arm A'ssy, Upper, Right Silver 1

21 81000-A03-001 A. Arm A'ssy, Upper, Left Silver 1

22 81015-A03-000 A. Arm A'ssy, Lower, Right Silver 1

23 81005-A03-000 A. Arm A'ssy, Lower, Left Silver 1

F-5 前避震器/A臂

1

3

4

7,8

15
16

911
10

13
12

16
15 4

2

5,6

91110
14

12

4
13

14

10

13

14

13
14

10

17

17

18

19

4

20,21

22,23



F-6 NERFBAR/ FRONT BUMPER/ REAR HAND GRIP BACK

Item Part No. Part Name Spec Q'ty

1 72305-A03-000 Footrest, Right ED 1

2 72310-A03-000 Footrest, Left 1

3 71211-A03-001 Front Bumper 1

4 71235-A03-000 Rear Hand Grip Silver 1

71235-A03-010 Rear Hand Grip   1

5 91700-08020-12G Hex Washer Face Bolt M8x20 8

6 P91750-06014-10G Hex. Bolt, Flange, Washer M6x14 2

7 91710-10028-14G Hex Washer Face Bolt M10*28 4

8 72340-A03-000 Alloy Nerfbar, Right 1

9 72350-A03-000 Alloy Nerfbar, Left 1

10 P93100-08522-20G Washer, Plate 8.5x22x2.0 6

11 71218-A03-000 Support Tube, Nerfbar Steel 1

12 72312-A03-000     Nylon Net, Nerfbar 2

13 71266-A03-000 Support, Right Nerfbar  1

14 P93100-10022-20C Washer, Plate 10x22x2 4

15 71261-A03-000 Support, Left Nerfbar 1

F-6 腳踏桿/前保桿/後握把

3

4

8,9

7
10

11

5

6

5

6

5
10

5

14

10
5

13,15

1,2

12



F-7 STEERING, SHAFT, LINK BACK

Item Part No. Part Name Spec Q'ty

1 52205-A03-000 Steering Shaft A'ssy 1

2 93510-A03-000 Bush, PU 1

3 52120-A03-000 Shaft Holder, Steering 2

4 P91700-08065-12G Hex Washer Face Bolt M8*65 2

5 96200-168031 O-Ring 16.8*3.1 1

6 93317-A03-000 Bush, Steering Shaft 1

7 93610-A03-000 Dustproof Rubber 1

8 93609-A01-100 Cover, Pivot Dust KC3Y 31.8x38.5x7 1

9 P93100-12232-23G Washer, Plate 12.2*32*2.3 1

10 92130-12S-17G Nut, Insert Lock M12 1

11 94000-03032 Cotter pin 3.2x32 1

12 52300-A03-000 Link Ass'y 2

13 52325-A03-000 Knuckle, R.   1

14 52320-A03-000 Knuckle, L.   1

15 71250-A03-000    Support 1

16 P93100-10517-26G Washer, Plate 10.5*17*2.6 2

17 P92140-10-14G Cross Thread Nut M10 2

18 92141-10-14G Cross Thread Nut M10 2

19 94000-02525 Cotter pin 2.5x25 4

20 93300-0814-47A Spacer 8.5*14.2*47.5 2

21 P93107-21228-10 Washer, Plate (SK5) 21.2*28*1 2

22 71256-A03-000 Signal Light Support, Front L. 1

23 71258-A03-000 Signal Light Support,Front R. 1

24 P91750-06020-10G Hex. Bolt,Flange, Washer M6x20 2

25 P91825-05016 Screw, Tapping M5x16 2

26 97413-A03-000 Clip Black 1

21

21

22

23

24

24
25

25

26

F-7 轉向桿/仰角/拉桿

1

14

12

18
19

16

17
19

12

13

18

19

16
17

19

6
7

5 8
9
10

32

3

15
4

11

20



F-8 HANDLE BAR (2 Hand Brake) BACK

Item Part No. Part Name Spec Q'ty

1 51100-A03-002-SI Handleber   Silver 1

2 51105-A03-000 Grip, Handle  Inside Dia.:20mm 2

3 61101-A03-000     Handle Switch Ass'y, L.      1

4 31410-A03-000  Bottom Clamp, Thumb Throttle KTL-501-R   1

5 31405-A03-001 Lever Ass'y, Left (Disk brake)          1

6 31470-A03-000 Throttle 1

7 31215-A03-000    Cable, Thumb Throttle 1

8 31210-A03-010 Parking Cable 1

9 52105-A03-000 Bottom Clamp, Handlebar 2

10 52110-A03-000 Top Clamp, Handlebar 2

11 P91700-08065-12G Hex Washer Face Bolt M8*65 4

12 71320-A03-000 Support, Meter fender 1

13 72200-A03-00A Meter fender, Red 1

72200-A03-00B Meter fender, Yellow 1

72200-A03-00D Meter fender, Black 1

72200-A03-00E Meter fender, white 1

72200-A03-000 Meter fender, Blue 1

72200-A03-0GN  Meter fender, Green 1

14 63300-A03-010 Speedometer Ass'y 1

15 92130-06S-10G   Nut, Insert Lock M6 2

16 P91731-06012S Screw, Cross M6*12 1

17 31220-A03-000     Cable, Manual Choke 1

18 51115-A03-000 Rear Mirror(pair) 1

19 93104-06014-08 Washer, Nylon 6.0x14x0.8t 1

20 31460-A03-010 Lever Ass'y, Right   1

21 63302-A03-000 Sensor Kit 1

22 P91760-06022-05G  Hex. Socket Bolt M6*22 2

F-8 手把/拉桿/開關組合

20

21

12

13

14

15

16
18

18

17

19

1

2

2

3

4

7

5

8

6

9

11

10

10

11



F-8 HANDLE BAR (1 Hand Brake) BACK

Item Part No. Part Name Spec Q'ty

1 51100-A03-001-SI Handleber   Silver 1

2 51105-A03-000 Grip, Handle  Inside Dia.:20mm 2

3 61101-A03-100     Handle Switch Ass'y, L.      1

4 31410-A03-000  Bottom Clamp, Thumb Throttle KTL-501-R   1

5 31405-A03-001 Lever Ass'y, Left (Disk brake)          1

6 31470-A03-000 Throttle 1

7 31215-A03-000    Cable, Thumb Throttle 1

8 31210-A03-010 Parking Cable 1

9 52105-A03-000 Bottom Clamp, Handlebar 2

10 52110-A03-000 Top Clamp, Handlebar 2

11 P91700-08065-12G Hex Washer Face Bolt M8*65 4

12 71320-A03-000 Support, Meter fender 1

13 72200-A03-00A Meter fender, Red 1

72200-A03-00B Meter fender, Yellow 1

72200-A03-00D Meter fender, Black 1

72200-A03-00E Meter fender, white 1

72200-A03-000 Meter fender, Blue 1

72200-A03-0GN  Meter fender, Green 1

14 63300-A03-010 Speedometer Ass'y 1

15 92130-06S-10G   Nut, Insert Lock M6 2

16 P91731-06012S Screw, Cross M6*12 1

17 31220-A03-000     Cable, Manual Choke 1

18 51115-A03-000 Rear Mirror(pair) 1

19 93104-A01-010 Washer, Nylon 5.5x14x0.8t 1

20 51120-A01-010 Suport, Rear Mirror(R)  1

21 63302-A03-000 Sensor Kit 1

22 P91760-06022-05G  Hex. Socket Bolt M6*22 2

21

1

2

2

3

4

7

5

8

6

9

11

10

10

11

12

13

14

15

16
18

18

17

1920

F-8 手把/拉桿/開關組合



F-9 BRAKE BACK

Item Part No. Part Name Spec Q'ty

1 31360-A03-001 Caliper Ass'y, Rear    1

2 31335-A03-000 Caliper Ass'y, Front Right    1

3 31336-A03-000 Caliper Ass'y, Front Left     1

4 31337-A03-001 Brake Pad, Disk Brake        TFT-101     1

5 31305-A12-000 Brake Disc, Front 2

6 P91710-08018-12G  Hex Washer Face Bolt   M8x18  4

7 91831-A03-000 Bolt, Brake Disc  BL 6

8 P91710-10022-14G Hex Washer Face Bolt  M10x22          2

9 31337-A03-000 Brake Pad, Disk Brake        BC-820 21

2

3

8

6

6

4

9

9

5
5

7

7

F-10 煞車



F-10 FUEL TANK BACK

Item Part No. Part Name Spec Q'ty

1 12100-A03-001 Tank, Fuel   1

2 12150-A03-000 Cap Ass'y, Fuel Tank       1

3 12105-A03-000 Valve, Fuel 1

4 91760-06014-05G Hex. Socket Bolt M6x14 2

5 12310-A03-000 Tube, Fuel 1

6 97411-095-08 Clip 2

7 12313-A03-101 Vacuum Tube, Fuel 1

8 97411-078-06 Clip 2

9 91700-06016-10G   Hex Washer Face Bolt  M6x16 1

10 P93100-06524-16G Washer, Plate 6.5*24*1.6 5

11 P91760-05028-04W Hex. Socket Bolt M5*P0.8*28L   3

12 12110-A03-000 Sponge 200*15*7t 2

13 12115-A03-000 Gauge, Fuel Tank 1

14 P91710-05010-08B Hex Washer Face Bolt  M5*10 9

15 93300-0610-10 Spacer    6.2*10*10  1

16 12101-A03-000 Feul Cap, Carrier 1

17 93502-A03-001 Rubber Washer, Feul Cap 1

18 72125-A01-000 Heat Cushion (Front)     130X180X5t         1

19 P91750-06020-10G Hex. Bolt, Flange, Washer M6x20 4

19
9
10
15

7 8

8

10

10

19
10

10

13

14 14
2

19

19

5

6

6

11

3

4

12

16

17

14

18

14

1

F-10 油箱組合



F-11 FRONT WHEEL BACK

Item Part No. Part Name Spec Q'ty

1 23100-A03-100 Fixed Bracket, Wheel Hub, Front 2

2 23100-A03-100-1 Fixed Bracket, Wheel Hub, Front 2

3 95100-6202LU      Bearing, Ball 2

4 95100-6004LLU Bearing, Ball 6004LLU 2

5 96100-284508 Seal, Oil  28x45x8   2

6 96100-203507  Seal, Oil  20x35x7    2

7 93325-A03-000 Spacer, Inner 16/20.6*24.6*20 2

8 93300-1520-10 Spacer        15*20*10     2

9 93300-2128-07 Spacer        21*28*7    2

10 24205-A03-000 Steel Wheel Rim, Front 10*5.5/PCD145   2

24205-A03-310 Aluminum Wheel Rim, Front 10*5.5/PCD145   2

11 24190-A03-100 Tire Nut, Steel Rim 8

24190-A01-000 Tire Nut, Aluminum Rim 8

12 93100-14540-45G Washer, Plate 14.5x40x4.5 2

13 P92140-14-21G Cross Thread Nut M14 2

14 94000-03032 Cotter pin 3.2x32 2

15 24110-A03-000 Tire, Front (Off-road) RAZR1 21*7-10 2

24110-A03-030     Tire, Front (Off-road) (K532F)AT21*7-10 2

16 24106-A01-000 Valve, Tire, Steel Rim TR-412 2

24106-A01-010 Valve, Tire, Alloy Rim 2

17 93615-A01-000 Cap, Rubber PK-6142 2

10

15

1

647

35

11

16

12
13

17

14

8

9

F-11 前輪

2



F-12 REAR WHEEL BACK

Item Part No. Part Name Spec Q'ty

1 23105-A03-000 Fixed Bracket, Rim, Rear 2

2 24206-A03-030 Steel Wheel Rim, Rear 9*8 2

24206-A03-310 Alloy Wheel Rim, Rear 9*8 2

3 24190-A03-100 Tire Nut, Steel Rim 8

24190-A01-000 Tire Nut, Alloy Rim 8

4 P93100-18240-50G Washer, Plate 18.2*40*5 2

5 P92140-18-27G Cross Thread Nut M18 2

6 P94000-04046 Cotter pin 4*46 2

7 24115-A03-000   Tire, Rear, Off-road RAZR1 20*11-9  2

24115-A03-040  Tire, Rear, Off-road (K533) AT20*11-9 2

8 24106-A01-000 Valve, Tire, Steel Rim TR-412 2

24106-A01-010 Valve, Tire, Alloy Rim 2

9 93615-A01-000 Cap, Rubber PK-6142 22

7

1

8

3 4 5 9

6

F-12 後輪



F-13 REAR AXLE ASS'Y BACK

Item Part No. Part Name Spec Q'ty

1 23205-A03-001 Wheel Axle, Rear L-876 1

2 92112-38-46W Hex. Acorn Nut 2

3 23215-A03-100 Rear Axle Bearing Carrier 1

4 93330-A03-100 Spacer, Rear Axle Bearing 1

5 95100-6008LLU C3 Bearing, Ball MOTO 6008LLU C3 2

6 96100-506808 Seal, Oil 50*68*8 2

7 31355-A03-000 Disc Connector 1

8 31350-A12-000 Disc Plate 1

9 P91734-10020-06G Bolt 10*20 4

10 23300-A03-000 Sprocket Ass'y(Rear)  520-40    1

11 23310-A03-000 Sprocket Holder, Driven   1

12 23305-A03-000 Sprocker  520-40T     1

13 P93100-10022-20C Washer, Plate 10x22x2 4

14 P92130-10N-17G Nut, Insert Lock M10    4

15 91733-10030-06G Bolt M10*30 4

16 P93106-38550-30G Washer, Disc 38.5*50*3 2

17 92110-38-46W Hex. Acorn Nut 1

18 23315-NP520S-096 Chain, 250S 1

19 71222-A03-001 Guard, Chain 1

20 P91700-06038-10G Hex.Washer Face Bolt M6x38 2

21 23322-A03-000 Guard, Chain 1

9

9

1

10

16
17

2

6 5
4

3
5 6

7

8

2

21 18 11
12

15

1314

16

19

20

F-13 後輪軸固定座



F-14 RADIATOR BACK

Item Part No. Part Name Spec Q'ty

1 15230-A03-000    Radiator Assembly   1

2 71312-A03-000  Support, Radiator 1

3 91700-06016-10G Hex Washer Face Bolt M6x16 4

4 P91750-06025-10G Hex. Bolt, Flange, Washer M6X25 2

5 15233-A03-001 Hose A, Liquid 1

6 15233-A03-010 Hose B, Liquid (Radiator-Cylinder Head) 1

7 15233-A03-030 Hose D, Liquid (Radiator-Pump) 1

8 15229-A03-000 Pour Set 1

9 15232-A01-000 Cap, Radiator 1

10 97411-230-12 Clip 6

11 97411-106-08 Clip 2

12 97411-078-06 Clip 2

13 15108-A03-100 Hose, Pressure Release 1

14 15107-A03-000 Hose, Aux Liquid Bottle 7*11*460 1

15 71310-A03-000 Aux.  Liquid Bottle Holder      1

16 15105-A03-000   Aux. Liquid Bottle   1

17 12205-A01-101  Cap, Oil Tank        1

18 15236-A03-000 Mesh, Radiator   1

19 15250-E10-001 Fan Switch 1

20 P91750-06014-10G  Hex. Bolt, Flange, Washer M6*14 3

21 92130-06S-10G     Nut, Insert Lock    M6 2

22 91700-06012-10G Hex Washer Face Bolt  M6*12 2

1
4

9

5

2

22

12

13

14

12

7

10

10
6

10

21
320

11

11

17

16

18

3

3

10

10

8

15

20

19

F-14 水箱組合



F-15 BRAKE OIL TUBE (2 Hand Brake) BACK

Item Part No. Part Name Spec Q'ty

1 31408-A03-101 Swing Arm, Footbrake 1

2 96200-138024 O-Ring 13.8*2.4 2

3 P91700-06057-10G Hex Washer Face Bolt M6x57 1

4 P93100-06524-16G Washer, Plate 6.5*24*1.6 1

5 92130-06S-10G Nut, Insert Lock M6 3

6 97211-A03-000 Return Spring 1

7 97210-A03-000 Spring, Braking Switch 1

8 P94005-07021 Pin 7x21 1

9 P93100-07013-10W Washer, Plain 7x13x1.0 1

10 94000-01620 Cotter pin 1.6x19 1

11 31406-A03-000 Hydraulic Pump, Footbrake 1

12 31228-A03-110 Hose, Footbrake 1

13 31225-A03-120 Hose, Rear Disk Brake 1

14 31229-A03-110 Hose, Hand Brake 2

15 31227-A03-111 Hose, Front Brake R. 1

16 31226-A03-111 Hose, Front Brake L. 1

17 91830-A01-000 Bolt, Brake Hose 12

18 91830-A03-000 Bolt, Brake Hose 1

19 P93101-10515-12 Washer, Copper 10.5x15x1.2 25

20 91700-06012-10G Hex Washer Face Bolt M6x12 1

21 31403-A03-000 Brake Oil Valve 1

22 71270-A03-000 Bracket, Oil Valve 1

23 31403-A03-010 Brake Oil Valve 1

24 P91700-06070-08G Hex Washer Face Bolt M6*70 2

25 91700-06025-10G Hex Washer Face Bolt M6x25 2

26 83115-A03-010 Clip, Brake Hose 2

27 P91825-05016 Screw, Tapping  M5*16 2

26

27

27
26

11

1

24

20

25

8

56

19 17

19

19

18 16

910

3

2

4

15

5

7

2

F-15 煞車油管

13

12

14
1717

17

17

17

17
17

17

17

19

19

19

19

19

19

19

19

19

21

22
23

17

14



F-15 BRAKE OIL TUBE (1 Hand Brake) BACK

Item Part No. Part Name Spec Q'ty

1 31408-A03-001 Swing Arm, Footbrake 1

2 96200-138024 O-Ring 13.8*2.4 2

3 P91700-06057-10G Hex Washer Face Bolt M6x57 1

4 P93100-06524-16G Washer, Plate 6.5*24*1.6 1

5 92130-06S-10G Nut, Insert Lock M6 3

6 97211-A03-000 Return Spring 1

7 97210-A03-000 Spring, Braking Switch 1

8 P94005-07021 Pin 7x21 1

9 P93100-07013-10W Washer, Plain 7x13x1.0 1

10 94000-01620 Cotter pin 1.6x19 1

11 31406-A03-000 Hydraulic Pump, Footbrake 1

12 31228-A03-000 Hose, Footbrake Hydraulic Pump 1

13 31225-A03-000 Hose, Rear Disk Brake 1

14 31229-A03-000 Hose, Hand Brake 1

15 31227-A03-000 Hose, Front Brake R. 1

16 31226-A03-000 Hose, Front Brake L. 1

17 91830-A01-000 Bolt, Brake Hose 8

18 91830-A03-000 Bolt, Brake Hose 1

19 P93101-10515-12 Washer, Copper 10.5x15x1.2 19

20 91700-06016-10G Hex Washer Face Bolt M6x16 2

21 91700-06012-10G Hex Washer Face Bolt M6x12 1

22 31403-A03-000 Brake Oil Valve 1

23 91700-06025-10G Hex Washer Face Bolt M6x25 2

22

11

14

13

1

19

17
19

17

20

19

19

17

19

17

19

17

21

23

8

56

19 17

19

19

18 16

910

3

2

17

19

15

12
19

17

5

2

7

F-15 煞車油管



F-16 GEAR BACK

Item Part No. Part Name Spec Q'ty

1 41075-A03-100 Rod Ass'y, Change Handle PHS8R/L-W519.5mm 1

2 P91710-08028-12G Hex Washer Face Bolt M8x28 1

3 41062-A03-000  Support, Shaft Comp. Change Ha 1

4 92130-06S-10G Nut, Insert Lock M6 1

5 41603-A03-000 Support, Gear 1

6 92120-06-10G  Nut, Hex. Flange M6 2

7 91700-06025-10G Hex Washer Face Bolt M6x25 1

8 94005-08042 Pin 8x42 1

9 P93100-08217-01W Washer, Plate 8.2x17x1.0 1

10 94000-02525 Cotter pin 2.5x25 1

11 97275-A03-001 Spring, Gear 1

12 P91760-06025-05W Hex. Socket Bolt M6x25 1

13 41070-A03-000 Shift Stick 1

14 41080-A03-000 knob, shift stick 1

15 91760-05012-05W Hex Socket Bolt M5x12 1

16 41061-A03-000 Stay, Change Handle Ass'y 1

17 91700-08012-12G Hex Washer Face Bolt M8x12 2

18 93107-15220-10 Washer, Plate (SK5) 15.2*20*1.0 1

1

3

13

15

14

6

910

5 7
8

17
17

4

16

2

6

11
12

F-16 排檔機構

18



F-17 FRONT/REAR FENDER BACK

Item Part No. Part Name Spec Q'ty

1 72205-A03-00A Fender, Front, Red 1

72205-A03-00B Fender, Front, Yellow 1

72205-A03-00D Fender, Front, Black 1

72205-A03-000 Fender, Front, Blue 1

72205-A03-0OG  Fender, Front, Orange 1

72205-A03-00E Fender, Front, White 1

72205-A03-0GN Fender, Front, Green 1

2 72210-A03-00A  Fender, Rear, Red 1

72210-A03-00B Fender, Rear, Yellow 1

72210-A03-00D Fender, Rear, Black 1

72210-A03-000 Fender, Rear, Blue 1

72210-A03-0OG   Fender, Rear, Orange 1

72210-A03-00E Fender, Rear, White 1

72210-A03-0GN Fender, Rear, Green 1

3 72250-A03-000 Cover Fender, Rear, On-raod 1

4 72245-A03-1BK Cover Fender, Front, Black  1

72245-A03-1BU Cover Fender, Front, Blue  1

72245-A03-1YL Cover Fender, Front, Yellow 1

72245-A03-1WT Cover Fender, Front, White 1

72245-A03-1OR Cover Fender, Front, Orange 1

72245-A03-1SI Cover Fender, Front, Silver   1

72245-A03-1RE Cover Fender, Front, Red 1

5 71305-A03-0VT-3 Seat Black/ACCESS 1

6 93611-A03-000 Rivet, Rubber 10

7 92210-A01-100 Nut, U shape  M6    4

8 93104-06014-08 Washer, Nylon 6.0x14x0.8t 10

9 P91731-06015S  Screw, Cross M6x15 6

10 P91900-090025-12 Hex Washer Ladder Bolt M6*12.9*2.5 4

11 P91731-06018S Screw, Cross M6x18 4

12 P91825-04012    Philips Screw, Tapping  4x12     8

13 P93100-05514-10G Washer, Plate 5.5*14*1.0 4

14 93502-A01-000 Washer, Rubber 20x7x3t 4

15 92130-06S-10G   Nut, Insert Lock M6 4

16 72255-A03-000 Gear, Cover    1

17 93706-A03-000 Strap ALT-200M-B 2

18 93613-A03-000 Plastic Plug 10mm 14

19 83145-A12-000 Fixing Braket, Battery       1

20 P93100-06519-12W Washer, Plate 6.5*19*1.2 2

21 92130-06S-10G   Nut, Insert Lock M6 2

19

20

21

1

2

4

3

5

6

6

6

9

11
7

11
6

10

6

10 7

127

12

6
6

10

9

9

12

12
13

13

14
15

14
15

14
15

14
15

7

8 8

8

8

8

8

8

8

11
16

12

9

8

9
8

11

9

17

17

F-17 前/後蓋



F-18 FRONT/TAIL LIGHT BACK

Item Part No. Part Name Spec Q'ty

1 62205-A03-000 Head Lamp Comp   1

(62207-A03-000) Bulb                          HS1 35/35W  

(62209-A03-000) Bulb 

2 62206-A03-000   Head Lamp Bracket, Upper    1

3 62206-A03-010 Head Lamp Bracket, Lower   1

4 P91750-05016-08G Hex. Bolt, Flange, Washer M5x16        4

5 P91825-05016    Screw, Tapping    M5x16        8

6 62210-A01-000  Tail Light Comp 1

(62211-A01-000) Bulb 12v/5w

7 92130-06S-10G   Nut, Insert Lock    M6 4

8 62220-A03-000    Singal Light, L. Front 1

(62226-A03-000) Bulb, Signal Light RY10W      

9 62215-A03-000    Signal Light, R Front  1

(62226-A03-000) Bulb, Signal Light RY10W      

10 62230-A03-000     Singal Light, L. Rear     1

(62226-A03-000) Bulb, Signal Light RY10W      

11 62225-A03-000     Singal Light, R. Rear   1

(62226-A03-000) Bulb, Signal Light RY10W      

12 62240-A01-000   Reflector, Rear    PS50-R       2

13 P93100-06013-01W Washer, Plate 6x13x1.0    4

14 P92130-05N-10G Nut, Insert Lock M5 2

15 83117-A03-000 Bracket, Position Light 1

16 P91731-06015S    Screw, Cross M6x15 1

17 92130-06S-10G Nut, Insert Lock M6 1

18 62250-A03-000 Position Light 1

19 P93100-05514-10G Washer, Plate 5.5*14*1.0 217
15

1618

1
2

3
4

4

5
5

5

5
5

5
5

6

7

7

7

7

8

9

10

11

12

12

19
14

19
14

13

13

13

13

F-18 前/後燈組



F-19 ELETRONICS BACK

Item Part No. Part Name Spec Q'ty

1 63205-A03-000 Battery GTX12-BS 1

2 63120-A03-020 Fuse, 15A 15A 1

3 63112-A03-000 Cable, Ground Connection 1

4 63115-A03-001 Box, Fuse 1

5 63110-A03-000 Cable, Position Lamp 1

6 63100-A03-000 Main Wire Ass'y 1

7 61106-A03-000 Main Switch Ass'y      1

8 61107-A01-000  Clip, Main Switch     1

9 61115-A03-000   C.D.I Unit        1

10 61205-A03-001   Switch Footbrake 1

11 61130-A03-000 Starter Relay 12V,150A 1

12 61145-A03-100 Horn 1

13 61150-A03-101 Blink Relay 40W      1

14 61109-A03-000 Ignition Coil Comp 1

15 61120-A03-010 Rectifier & Regulator 1

16 61215-A03-010     Switch, Gear Change 1

17 93705-A01-000 Strap ALT-200M-B 25

18 91700-06012-10G Hex Washer Face Bolt M6x12 1

19 P91750-05016-08G Hex. Bolt, Flange, Washer M5x16    2

20 91732-06012G Screw, Cross M6X12 2

21 91700-06016-10G Hex Washer Face Bolt M6x16 4

22 61230-A03-000 Power Supplier-12V 12V/15A(TC-6613W) 1

23 61105-A03-000 Lock, Main Switch 1

24 61108-A03-000  Lock, Handle Bar 1

25 72105-A03-000 Tool Box 1
7

8

20

23

24

3

5

16

12

14

15

9
17

18

21

21

111

13

10

6

4

22

19

25

2

F-19 主配線



F-20 AIR FILTER ASS'Y BACK

Item Part No. Part Name Spec Q'ty

1 17300-E10-010     Air Cleaner Ass'y 1

2 17331-E10-000 Duct, Air Cleaner 1

3 97414-060090 Clip ZHC 40-60*9W   2

4 97414-090090 Clip ZHC 70-90*9W   1

5 17336-A03-000 Duct, Intake 1

6 17335-A03-000 Hose, Intake 1

7 97414-050090 Clip ZHC 32-50*9W   1

8 P91710-05010-08B Hex Washer Face Bolt M5x10 3

9 16300-E10-000 Oil Filter, Box 1

10 91700-06016-10G Hex Washer Face Bolt M6x16 4

11 16311-12600 Hose A, Pressure Release 1

12 15107-A03-000  Hose, Aux Liquid Bottle 7*11*460 1

13 97411-106-08 Clip 2

14 97411-178-10 Clip 6

15 17360-E10-000 Hose, Breath 1

16 17362-E10-000 Hose, Breath Out 1

17 97412-062080 Clip 2

18 83123-A03-000 Clip, Hose 1

19 12166-A03-000 Reed Valve Ass'y, Air EA0111A2 1

20 16311-12460 Hose A, Pressure Release 1

21 12168-A03-001 Hose, Air 1

22 12313-A03-110 Vacuum Tube, Fuel 1

23 97411-078-06 Clip 2

24 17320-E10-000 Filter Element, Air Cleaner    1

1

8
2

4

3

3
7

5

6

9

10

11

12
13

13

14

14

15
16

17

17

18

14

14

14
14

10

19

21
20

10
23

22

23

24

F-20 空濾器總成



F-21 WARNING DECAL BACK

Item Part No. Part Name Spec Q'ty

1 72110-A03-020 Warning Sticker, Tire Pressure  85x65  1

2 72110-A03-030 Warning Sticker, Riding  1

3 72110-A01-050 Warning Sticker, Engine Proof     75x50 1

4 72110-A03-000 Warning Sticker, Chain Adjustment   70*50 1

5 72110-A03-010 Warning Sticker, Gearshift               85x65  1

6 72110-A03-040 Warning Sticker, Shifting Gear 2.5x7 1

6
16

.gdsfgfdhgfghfghgfrhg
.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfgh fghgfrhg

.gdsfgfdhgfgh fghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

.gdsfgfdhgfghfghgfrhg

1

5

2

3

4

F-21 警示標籤



F-22 FENDER STICKER BACK

Item Part No. Part Name Spec Q'ty

1 72215-A04-0UA Graphic Sticker SP300 1

1

1

1

1

1

1

1

F-22 車身貼紙


